

TEST REPORT

Junipurr Jewelry
402-7130 Warden Ave.
Markham, Ontario, Canada AL L3R 1S2

Report No.:
Date:
Order No.:
Page:

308433
06/23/2021

1 of 1

SAMPLE IDENTIFICATION

Quantity	Sample ID	Material Type
3	See Below	14K Gold

TEST RESULTS *

CHEMICAL TESTING (TEST DATE 06/22/2021)

Element	White	Yellow	Rose
Silver	25.17 %	4.66 %	.84 %
Gold	61.90	61.68	60.56
Zinc	3.15	7.16	<.01
Iron	.05	<.01	<.01
Nickel	<.01	.03	.02
Silicon	.34	.08	.10
Indium	<.01	.01	.72
Boron	<.01	<.01	<.01
Palladium	<.01	<.01	<.01
Ruthenium	<.01	<.01	<.01
Rhodium	<.01	<.01	<.01
Platinum	<.01	<.01	<.01
Copper	9.39	23.38	37.76
UNS Grade ID	N/A¹	N/A¹	N/A¹

* Testing performed in accordance with ASTM E1479-2016.

Note 1: The preceding test results indicate that the submitted samples are similar to P00195 (White) , P00225 (Yellow) and P00170 (Rose).

Approved By: Malgorzata Grochal, Chemistry Laboratory Manager

